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Cette femme de 67 ans aux antécédents de BPCO post-tabagique avec
exacerbation fréquente et de reflux gastro-oesophagien indiquant des
inhibiteurs de la pompe a protons au long cours consulte pour une diarrhée
abondante survenue a J5 d’un traitement de cefpodoxime pour nouvelle

exacerbation bronchique.

Malgré I'arrét de tout antibiotique depuis 4 jours la symptomatologie persiste.

Une recherche de Clostridium difficile toxinogene a été réalisée, s’avérant

positive.

Vous vous interrogez sur la meilleure stratégie thérapeutique.



Pour guider votre choix vous vous penchez sur les recommandations disponibles.

A quand remonte le dernier référentiel thérapeutique francais

relatif aux ICD ?
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DE VEILLE SANITAIRE

Conduite a tenir :
diagnostic,

investigation, surveillance,
et principes de prévention
et de maitrise des

infections a Clostridium difficile.

- 42 pages

- Une demie page consacrée a la
thérapeutique :

« « Le retrait de I'ATB suffit a la
guérison en 2-3 jours dans 25 % des
cas »

« « En cas d’échec de ce retrait ou de
poursuite indispensable de I’ATB ou
de forme sévere :

- métronidazole 1 g/j PO 10 j
- ou vancomycine 0,5-2 g/j PO 10 j »

02/10/2018
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Quel traitement vous apparait ici
indigué en 1¢™ intention ?

1. Métronidazole PO
2. Vancomycine PO

3. Fidaxomycine PO
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Quel traitement vous apparait ici
indigué en 1¢™ intention ?

ESCMID 2014 :

1. Métronidazole PO

2. Vancomycine PO

3. Fidaxomycine PO
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Quel traitement vous apparait ici
indiqué en 1¢¢ intention ?

IDSA 2017 .

1. métronidazole PO

2. vancomycine PO

3. fidaxomycine PO
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European Society of Clinical Microbiology and Infectious Diseases: update

of the treatment guidance document for Clostridium difficile infection

2014

CDI
Severe Oral
Non-severe (Risk of) first Multiple disease or treatment
CDI recurrence recurrences complicated not possible
course!
Non- Non-
Oral Oral Oral Oral
antibiotic tar:taitbr:?;:ft antibiotic antibiotic :,:2:’":’;:; antibiotic
treatment regimens treatment treatment regimens treatment
=< — Eh T N ~ N =
s (7 N\(7 N(7 N N7 N (/Non-severe COE
Stop inducing

Metronidazol 500 mg
tid 10 days A-I

Vancomycin 125 mg
qid 10 days 8-

Fidaxomicin 200 mg
bid 10 days B-I

antibiotic(s) + 48hrs
clinical observation
C-l

Immunotherapy with
human monocional

antibodies C-l or
immune whey C-ll

Probiotics D-I
Toxin binding D-1
&

)L\

Vancomycin 125 mg
qid 10 days B-1 *
Fidaxomicin 200 mg
bid 10 days B-1 *

Metronidazole 500 mg
tid 10 days C-I

Pulse/taper therapy
vancomycin B-Il

Fidaxomicin 200 mg
bid 10 days B-l|

Vancomycin 500 mg
qid 10 days C-ll

| Metronidazole 500 mg

(id 10 days D-lI
»

Faecal transplant
(combined with oral
antibiotic treatment)
A=l

Probiotics D-1

Passive
immunotherapy with

tnmune whey D-I
J

Vancomycin 125 mg
qid 10 days A-I?

Fidaxomicin 200 mg
bid 10 days B-I*

Metronidazole 500 mg
tid 10 days D-I

L
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* ordre alphabétique dans le texte pour B-I : fidaxo, vanco

Clin Microbiol Infect 2014;20 (suppl 2):1-26

Metronidazole 500 mg
tid iv 10 days A-ll

Severe CDI:
Metronidazole 500 mg
tid iv 10 days A-ll +
vancomycin 500 mg
qid enteral 10 days B-
mn

Tigecycline SO mg bid
v 14 days C-1ll

12



European Society of Clinical Microbiology and Infectious Diseases: update

of the treatment guidance document for Clostridium difficile infection

2014

Dans le cas présent :

- forme non sévere = métronidazole ?

- ou risque de rechute = vanco ou fidaxo ?

— P — ™ E— N
Severe Oral
Non-severe (Risk of) first Multiple disease or treatment
CDI recurrence recurrences complicated ibl
| codreal not possible
, | ‘ \ .
R > e J/ -t N— > — J/
= L) i 1 D . l X L) L | l .
~. ¥ ( e Y f e
Non- Non-
Oral e Oral Oral i Oral
antibiotic tar:g:’r:-uoet:\ct antibiotic antibiotic ;2:3:?:; antibiotic
treatment regimens L treatment treatment regimens treatment
e e — — 7,/‘ e — — - e et — N— ——
< I . I - I - I - I il I - : .
4 Y /A N By ( hY 4 hY | 4 "\ [ /Non-severe CDI:
Stop Iinducing
.1.m-h|0h(\'s) + 48hrs Pulse/tapgr therapy Faecal transplant M‘:”O;‘(')d:ZO'?AS_?:) mg
Metronidazol S00 mg clinical observation Vancomycin 125 mg vancomycin B-Il (combined with oral Vancomycin 125 mg tdlv ays
tid 10 days A-1 C- qid 10 days B-1 Fidaxomicin 200 mg antibiotic treatment) qid 10 days A-1? ‘
Vancomycin 125 mg Immunotherapy with Fidaxomicin 200 mg bid 10 days B-Il A=l Fidaxomicin 200 mg Severe CDI:
qgid 10 days B-I human monocional bid 10 days B-1 * Vancomycin 500 mg Probiotics D-I bid 10 days B-I* Metronidazole 500 mg
Fidaxomicin 200 mg "”“b"d’e‘hc.“ or Metronidazole 500 mg | || id 10 days C-Il Passive Metronidazole 500 mg | |1tid iv 10 days A-ll +
bid 10 days 8- immune whey C-li tid 10 days C-I Metronidazole 500 mg | || Immunotherapy with tid 10 days D-I vancomycin 500 mg
Probiotics D-| tid 10 days D-Il immune whey D-| qid enteral 10 days B-
L \ Toxin binding D-| \ \ W
A\ g, 7 Qs Jh Jx o A Tigecycline S0 mg bid
<
N v 14 days C-lll
A ———_
* ordre alphabétique dans le texte pour B-I : fidaxo, vanco
02/10/2018 Clin Microbiol Infect 2014;20 (suppl 2):1-26 13



European Society of Clinical Microbiology and Infectious Diseases: update

2014

of the treatment guidance document for Clostridium difficile infection

- Cinq facteurs de rechutes retenus, dont deux tres fréquents : age > 65 ans & IPP

- Porte ouverte a la prévention large des rechutes « [Risk of] first recurrence »

TABLE 6. Prognostic markers that can be used to determine (increased risk of) recurrent Clostridium difficile infection (CDI)

Characteristics SoR* QoE Ref (s) not exhaustive Comment(s)
Age (=65 years) A lirh [42,43,46,67] Meta-analysis: [43].
Systematic review: [46].
Prospective validation study of risk factor: [42].
Continued use of (non-CDl) antibiotics after diagnosis of CDI A lirh [42,43] Meta-analysis: [43].
andf/or after CDI treatment Prospective validation study of risk factor: [42].
Comorbidity (severe underlying disease) and/or renal failure A Ilh [42,45,68] Prospective validation study of risk factor: comorbidity conditions
rated by Horns' index (scoring system for underlying disease
severity) [42].
A history of previous CDI (more than one recurrence) A 14 [26,40,69-7 1] Data from randomized controlled trals: [26,70].
Meta-analysis of pivotal randomized controlled trials [40].
Concomitant use of antacid medications (proton pump B lirh [43,72] Meta-analysis on recurrent CDI: [43].
inhibitars) Meta-analysis on CDI: [72].
Inidal disease severity B lith [42,67] Prospective validation study of risk factor [42].

Long-term population based cohort study [67].

*SoR: degree of recommendation to use a (clinical) characteristic as a prognostic marker.

Clin Microbiol Infect 2014;20 (suppl 2):1-26
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Traitement des ICD en 2018 : oubliez le métronidazole !

e Cochrane revue 2017

e |DSA guideline 2017
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( Cochrane

Cochrane Database Syst Rev. 2017 Mar 3;3:CD004810. doi: 10.1002/14551858.CD004510.pubS5. - Librarp

Antibiotic treatment for Clostridium difficile-associated diarrhoea in adults.

Melson RL', Suda KJ2, Evans CT2.

AUTHORS’ CONCLUSIONS:

-« No firm conclusions can be drawn regarding the efficacy of antibiotic treatment
in severe CDI as most studies excluded patients with severe disease. »

- « The lack of any « no treatment » control studies does not allow for any
conclusions regarding the need for antibiotic treatment in patients with mild CDI
beyond withdrawal of the initiating antibiotic. »

-« Nonetheless, moderate quality evidence suggests that vancomycin is superior
to metronidazole... »



IDSA 2017 : « Summary of the evidence »

e métronidazole : depuis 2000, plusieurs essais controlés en défaveur versus vanco,
méme dans des formes non séveres

- métronidazole a réserver aux formes non séveres, en cas de Cl ou
d’indisponibilité des autres thérapeutiques

* 10 jours : la durée de la plupart des essais
une résolution des symptomes le plus souvent acquise avant ce terme

= 10 jours en général, jusqu’a 14 si non résolution a J10
e criteres de sévérité : variables dans la littérature

-» restriction a 2 criteres disponibles des I'entrée, mais restant a conforter en
prospectif : GB > 15 G/L et créatininémie > 132 umol/L

* fidaxomicine : rappel factuel des deux essais et du bénéfice en prévention des
rechutes

-» « la fidaxo devrait étre considérée avec la vanco comme médicament de choix
pour un premier épisode »

02/10/2018 F. Caron - journée des référents ATB 17



Le métronidazole étant désormais non
recommande, quel est votre choix ?

1. vancomycine (« préparation maison »)

2. fidaxomicine (DIFICLIR®)



Le métronidazole étant désormais non
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2. fidaxomicine (DIFICLIR®)
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ICD : vanco versus fidaxomicine

vanco fidaxo

spectre ultra-étroit

efficacité idem (> 95 %)
tolérance idem (excellente)

pression ERG potentielle

moindre risque de rechute
(15 % vs 25 % - NEJM 2011)

préparation « magistrale »

~ 50 € |la cure ~ 1500 € la cure
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Infect Dis Ther (2016) 5:207-230 @ CrossMark
DOI 10.1007/s40121-016-0122-1

REVIEW

A Comparison of Current Guidelines of Five
International Societies on Clostridium difficile

Infection Management

Csaba Fehér - Josep Mensa

IDSA/SHEA 2010 USA infectiologues/hygiénistes

ACG 2013 USA gastroentérologues

ESCMID 2014 Europe infectiologues/microbiologistes
WSES 2015 Monde chirurgiens (d’urgence)

ASID 2016 Australasie infectiologues
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Infect Dis Ther (2016) 5:207-230

Table 2 Recommendations on pharmacological treatment of CDI according to five current international guidelines

IDSA/SHEA 2010 [26] ACG 2013 [27] ESCMID 2014 [28] WSES 2015 [29] ASID 2016 [31]

First episode
Mild-moderate  Metronidazole 500 mg/ Metronidazole 500 mg/8 h  Metronidazole 500 mg/ Metronidazole 500 mg/8 h  Metronidazole 400 mg/8 h

8 h p.o. 10-14 days p-o. 10 days 8 h p.o. 10 days (A-I) p-o. 10 days (1-A) p-o. 10 days
(A1) (strong/moderate) Vancomycin 125 mg/6h  Vancomycin 125 mg/6h  Vancomycin 125 mg/6 h
Vancomycin 125 mg/6 h p.o. 10 days (B-I) p-o. 10 days in case of no  p.o. 10 days in case of

p-o. 10 days in case of no  (preferred over response to refractory CDI
response after 5-7 days of  metronidazole if risk of  metronidazole (1-A)
metronidazole therapy recurrence) Fidaxomicin 200 mg/12 h
{strongf-modcratc), Fidaxomicin 200 mg/12 B} | p.o. 10 days in case of
metronidazole p-o. 10 days (B-I) high risk of recurrence

intolerance/allergy, or (preferred over =y

metronidazole if risk of

pregnant/breastfeeding

women (strong/high) recurrence)

Add vancomycin 500 mg L4 500 mg/
(in 100-500 mL of 8 h iv. 10 davs if

normal saline)/6 h via intolerance of oral

enemas if oral antibiotics treatment (A-TI)

cannot reach a segment
Stop systemic

antibiotics + 48 h
clinical observation

(C-1I)
Immunotherapy with

FidaXO human monoclonal
antibodies (C-I) or

immune whey (C-II)

of the colon
(conditional /low)
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Table 2 continued

Infect Dis Ther (2016) 5:207-230

IDSA/SHEA 2010 [26]

ACG 2013 [27]

ESCMID 2014 [28]

WSES 2015 [29]

ASID 2016 [31]

Severe Vancomycin 125 mg/6 h
p.o. 10-14 days (B-I)

Severe Vancomycin 500 mg/6 h

complicated p.o. or via

NGT + Metronidazole
500 mg/8 h iv.

Consider adding
Vancomycin 500 mg (in
100 mL normal saline)/
6 h via enemas if ileus is

present (C-I1I)

Same treatment as for
initial episode (A-II)
stratified according to
disease severity (C-III)

First recurrence

Fidaxo

Vancomycin 125 mg/6 h
p-o. 10 days
(conditional /moderate)

Add vancomycin 500 mg
(in 100-500 mL of
normal saline)/6 h via
enemas if oral antibiortics
cannot reach a segment
of the colon
(conditional /low)

Vancomycin 125 mg/6 h
p-o. 4+ metronidazole
500 mg/8 h iv. (strong/

low)

Vancomycin 500 mg/6 h
v.0. + 500 mg (in
500 mL of normal saline)
via
enemas + metronidazole

500 mg/8 h iv. if ileus or

significant abdominal
distension is present

(strong/low)

Same treatment as for
initial episode, according
to disease severity

Vancomycin 125 mg/6 h
p.o. 10 days (A-T)

Fidaxomicin 200 mg/12 h
po. 10 davs (B-I)

Metronidazole 500 mg/
8 h iv. 10 days
(A-II) 4 vancomycin
500 mg (en 100 mL
normal saline)/6 h via
enemas or via NGT

10 days if oral treatment

not possible (B-II1)
Tigecycline 50 mg/12 h

iv. 14 days if oral

treatment not possible

(C-I0)

DO NOT use
metronidazole in
monotherapy (D-I)

Vancomycin 125 mg/6 h
p.o. 10 days (B-I)

Fidaxomicin 200 mg/12 h

Vancomycin 125 mg/6 h
p-o. 10 days (1-A)

Vancomycin 500 mg/6 h
via
enemas + metronidazole
500 mg/8 h i.v. when oral
antibiotics cannot reach
the colon (1-B) or in case
of fulminant colitis (1-C)

Same treatment as for
initial episode according
to disease severity (1-B)

p.o. 10 davs (B-I)

Metronidazole 500 mg/
8 h p.o. 10 days (C-I)

Fidaxomicin 200 mg/12 h

Vancomycin 125 mg/6 h
p.o. 10 days (first-line
therapy)

Metronidazole 500 mg/8 h
i.v. + vancomycin
125 mg/6 h via
NGT = vancomycin
500 mg (in 100 mL
normal saline)/6-8 h via
enemas in refractory CDI
or when unable to tolerate
oral therapy (second-line
therapy)

Intestinal microbiota
transplantation after
3-5 days of vancomycin or
fidaxomicin treatment

(third line therapy)

Fidaxomicin 200 mg/12 h
p.o. 10 days (third-line
therapv)

p.o. 10 days (1-B)

Tigecycline 50 mg/12 h iv.
14 days if oral therapy not
possible (third line
therapy)

Vancomycin 125 mg/6 h
p.o. 10 days




Tahle 1. Recommendations for the Treatment of Clostridium difficile Infection in Adults IDSA 2017

Strength of Recommendation/

Clinical Definition Supportive Clinical Data Recommendad Treatment® Quality of Evidence
Initial episode, Leukocytosis with a white » VAN 125 mg given 4 times daily for 10 days, OR Strong/High
non-severe blood cell count of <16000  « FDX 200 mg given twice daily for 10 days Strong/High

cells/mL and a serum creati-

el lB Al * Alternate if above agents are unavailable: metronidazole, 500 mg 3 times  Weak/High

per day by mouth for 10 days
Initial episode, Leukocytosis with a white * VAN, 125 mg 4 times per day by mouth for 10 days, OR Strong/High

severe” blood cell count of 215000 & FDX 200 mg given twice daily for 10 days Strong/High
cells/mL or a serum creati-

nine level >1.5 mag/dL
Initial episode, Hypotension or shock, ileus, * VAN, 500 mg 4 times per day by mouth or by nasogastric tube. T ileus, Strong/Moderate (oral VAN,

fulminant megacolon consider adding rectal instillation of VAN. Intravenously administered met- Weak/Low (rectal VAN);
ronidazole (500 mg every 8 hours) should be administered together with Strong/Moderate (intrave-
oral or rectal VAN, particularly if ileus is present. nous metronidazole)
First recurrence + VAN 125 mg given 4 times daily for 10 days if metronidazole was used for  Weak/Low
the initial episode, OR
+ Use a prolonged tapered and pulsed VAN regimen if a standard reg- Weak/Low

imen was used for the initial episode (eg, 125 mg 4 times per day for
10-14 days, 2 times per day for a week, once per day for a week, and
then every 2 or 3 days for 2-8 weeks), OR

» FDX 200 mg given twice daily for 10 days if VAN was used for the initial Weak/Moderate

episode
Second or * VAN in a tapered and pulsed regimen, OR Weak/Low
subsequent * VAN, 125 mg 4 times per day by mouth for 10 days followed by rifaximin ~ Weak/Low
recurrence 400 mg 3 times daily for 20 days, OR
+ FDX 200 mg given twice daily for 10 days, OR Weak/Low
» Fecal microbiota transplantation® Strong/Moderate

Abbreviations: FDX, fidaxomicin; VAN, vancomycin.

Al randomized trials have compared 10-day treatment courses, but some patients (particularly those treated with metronidazole) may have delayed response to treatment and clinicians
should consider extending treatment duration to 14 days in those circumstances.

®The criteria proposed for defining severe or fulminant Clostridium difficile infection (CDI) are based on expert opinion. These may need to be reviewed in the future upon publication of pro-
spectively validated severity scores for patients with CDI.

%Wﬂ@ﬁﬁfganel is that appropriate antibiotic treatments for at least 2 recurrences (ig, 3 CDI episedss) should be tried prior to offering fecal microbiota transplantation.



Updated guidance on the management and treatment of Clostridium difficile infection

UK 2013
Z, Treatment algorithms
Algorithm 1. 1°' episode of Clostridium difficile infection (CDI)
Diarrhoea AND one of the following:
Positive C. difficile toxin test OR Results of C. difficile toxin test
pending AND clinical suspicion of CDI
A\
If clinically appropriate discontinue non-C. difficile antibiotics
to allow normal intestinal flora to be re-established
Suspected cases must be isolated
v v
Symptoms/signs: not severe CDI Symptoms/signs: severe CDI
(None of: WCC >15, acute rising WCC >15, acute rising creatinine and/or colitis
creatinine and/or colitis) Oral vancomycin 125 mg 6-hourly 10-14 days.

Consider oral fidaxomicin 200 mg 12-hourly 10-14 day

Oral metronidazole in patients with multiple co-morbidities who are

400mg 8-hourly 10-14 days

v v
DAILY ASSESSMENT DAILY ASSESSMENT
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ICD : stratégie 2018 au CHU de Rouen

Infection a Clostridium difficile

v

i

v

[ Sanscolitegrave ] [ Avec colitegrave ] [

!

1™ rechute (dansles 2
mois)

e |
)

Alerte ERG pour lecas ou Funiteconcernee

ité ' y
. - . " Sansileus Avecileus
Schema antibiotique ne pouvant &tre arréte

et multiplescomorbidités faisant craindre
une rechute ou une infection S
part'lcul'lérement SEVEreS

Ou

hd

Fidaxomicine [ Dificlir®)
200mg x 2/j pendant 10j

|

Vancomycine en

Vancomycine per os ou

5

Vancomycine per os
125mnx4.-‘jpendant1|}j

via sonde . Iauement.
nasogastrique (500mg x 4j)
500mg x 4/] pendant 10] . F
Metronidazole 1V
{500me x 3/])
Fidaxomicine [Dificlir®) Pendant 10]
200mg x 2/j pendant 10
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Rechutesuivante ]

v

Concertation pluridisciplinaire
afin d'arbitrer sur la priseen
charge (fidaxomicine [ Dificlire),
vancomycineperos a dose
dégressive, greffefécale, etc.)
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ICD : ne pas oublier la prévention !

LES ANTIEIOTIQUES

C’EST PAS
AUTOMATIQUE

Maladie

« Les ATB critiques,
encore moins ! »

02/10/2018 F. Caron - journée des référents ATB
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ICD : ne pas oublier la prévention !

LES ANTIEIOTIQUES

C’EST PAS
AUTOMATIQUE

Hﬂlﬂd iE - L’ICD. est la seule
exception aux SHA

- Je vous passe un

savon Si vous ne vous

en souvenez pas

« Les ATB critiques,
encore moins ! »
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